
WASTE DISCHARGE REQUIREMENTS 
ADOPTED: 05/23/2024 1

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
LOS ANGELES REGION

320 West 4th Street, Suite 200, Los Angeles, California, 90013
Phone (213) 576-6600 • Fax (213) 576-6640

Los Angeles Regional Water Quality Control Board Website
(http://www.waterboards.ca.gov/losangeles)

ORDER NO. R4-2024-0252 
NPDES NUMBER CA0054097

WASTE DISCHARGE REQUIREMENTS AND
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT 

FOR THE CITY OF OXNARD, OXNARD WATER RESOURCE RECOVERY FACILITY
DISCHARGE TO THE PACIFIC OCEAN 

The following Discharger is subject to state waste discharge requirements (WDRs), as 
set forth in this Order:

Table 1. Discharger Information
[...]
subsections of this Order that are specifically identified as “not applicable” have been 
determined not to apply to this Permittee. Sections or subsections of this Order not 
specifically identified as “not applicable” are fully applicable to this Permittee.
1. PERMIT INFORMATION

The following table summarizes administrative information related to the facility.
Table F- 1. Facility Information

WDID 4A560105001
Discharger City of Oxnard Municipal Corporation
Name of Facility Oxnard Water Resource Recovery Facility

Facility Address
6001 Perkins Road
Oxnard, CA 93033-9047
Ventura County

Facility Contact, Title and Phone
Roberto Fuentes, Wastewater Operations Manager, 
(805) 271-2203 or Jan Hauser, Wastewater Division 
Manager, (805) 271-2205

Authorized Person to Sign and 
Submit Reports

Roberto Fuentes, Wastewater Operations Manager, 
(805) 271-2203

Mailing Address Same as Facility Address
Billing Address Same as Facility Address
Type of Facility Publicly Owned Treatment Works
Major or Minor Facility Major
Threat to Water Quality 1
Complexity A
Pretreatment Program Yes
Reclamation Requirements Producer
Facility Permitted Flow 31.7 million gallons per day (MGD)
Facility Design Flow 31.7 MGD

Watershed Ventura Coastal Stream Watershed Management 
Area

Receiving Water Pacific Ocean
Receiving Water Type Ocean waters

1.1. The City of Oxnard (hereinafter City, Permittee or Discharger) is the owner 
and operator of the Oxnard Water Resource Recovery Facility (hereinafter 



CITY OF OXNARD ORDER NO. R4-2024-0252 
OXNARD WATER RESOURCE RECOVERY FACILITY NPDES NO. CA0054097

ATTACHMENT F – FACT SHEET 
ADOPTED: 05/23/2024 F-4

OWRRF or Facility), a Publicly-Owned Treatment Works (POTW), and its 
associated wastewater collection system (except for the collection systems in the 
City of Port Hueneme, Channel Islands Beach Community Services District, 
unincorporated areas of Ventura County El Rio and Nyeland Acres and the 
United States Naval Bases) and outfalls. For the purposes of this Order, 
references to the “Discharger” or “Permittee” in applicable federal and state laws, 
regulations, plans, or policy are held to be equivalent to references to the 
Discharger herein.

1.2. The Facility discharges wastewater to the Pacific Ocean, a water of the United 
States.  The discharge was previously regulated by Order R4-2018-0140 and 
National Pollutant Discharge Elimination System (NPDES) No. CA0054097, 
which became effective on December 1, 2018, and expired on November 30, 
2023. The permit was administratively extended until a renewal order becomes 
effective.  
Regulations at 40 CFR section 122.46 limit the duration of NPDES permits to a 
fixed term not to exceed five years. Accordingly, Table 3 and Table 4 of this 
Order limits the duration of the discharge authorization. However, pursuant to 
California Code of Regulations, title 23, section 2235.4, the terms and conditions 
of an expired permit are automatically continued pending reissuance of the 
permit if the Discharger complies with all federal NPDES requirements for 
continuation of expired permits. The Permittee filed a report of waste discharge 
and submitted an application for reissuance of its WDRs and NPDES permit on 
June 2, 2023. Supplemental information was requested on June 29, 2023, and 
received on July 28, 2023 and August 7, 2023. The application was deemed 
complete on January 4, 2024. A site visit was conducted on February, 27, 2024 
to observe operations and collect additional data to develop permit limitations 
and conditions. The terms and conditions of the current NPDES permit have 
been automatically continued and remain in effect until new WDRs and NPDES 
permit are adopted pursuant to this Order and become effective. Attachment B1 
provides a map of the area around the Facility. Attachment C provides a flow 
schematic of the Facility.

1.3  Dilution Credits.  The most recent dilution study results approved by the Los 
Angeles Water Board on June 8, 2017, used effluent water quality data from 
2009 to 2013 and receiving water quality data from August 2012 to May 2016. 
Since there are no significant changes to the quality of the discharge or the 
ambient conditions since Order No. R4-2018-0140 was adopted on October 11, 
2018, this Order includes the same dilution ratio of 108:1 for Discharge Point 
001. The dilution study included modeling runs for 6.25 MGD (Phase I), 9.38 
MGD (Phase IA), and 12.5 MGD (Phase II) of brine flows from the Advanced 
Water Purification Facility (AWPF) but since these flows have not yet been 
produced by the AWPF, the current dilution ratio was used. The current dilution 
ratio is the most conservative since the dilution study shows higher expected 
dilution ratios when considering the brine discharge during each phase when 



CITY OF OXNARD ORDER NO. R4-2024-0252 
OXNARD WATER RESOURCE RECOVERY FACILITY NPDES NO. CA0054097

ATTACHMENT F – FACT SHEET 
ADOPTED: 05/23/2024 F-5

compared to the dilution ratios expected with the secondary effluent alone. When 
brine flows consistently increase, the dilution ratio may be revised upon approval 
from the Los Angeles Water Board. Any modifications to the in-stream waste 
concentration (IWC) due to an adjustment of the dilution ratio would require 
reopening the permit.

2. FACILITY DESCRIPTION
2.1. Description of Wastewater and Biosolids Treatment and Controls

2.1.1. The Permittee owns and operates the OWRRF located at 6001 Perkins 
Road, Oxnard, California. The OWRRF has a total design treatment flow 
capacity of 31.7 million gallons per day (MGD) of secondary treated effluent.  
Between January 2018 and April 2023, the average daily discharge flow was 
15.95 MGD and the maximum daily flow was 29.3 MGD, as reported to the 
Los Angeles Water Board. During the same period an average daily flow of 
1.58 MGD of disinfected secondary treated effluent from the OWRRF was 
conveyed by gravity to the AWPF for additional treatment and reuse. The 
AWPF treatment process produces a brine that discharges directly to the 
OWRRF ocean outfall. Between January 2018 and April 2023, the average 
daily brine flow from the AWPF to the ocean outfall pipeline was 0.23 MGD.
The OWRRF serves a population of 252,000 in the city of Oxnard, the city of 
Port Hueneme, the United States Naval Bases in Ventura County, and some 
unincorporated areas of Ventura County.  The City of Port of Hueneme and 
the United States Navy operate separate collection systems, but each 
discharge to the City of Oxnard’s treatment plant.  Flow to the OWRRF 
consists of domestic (69%), industrial (19%), and commercial (12%) 
wastewater. 

2.1.2. Following is a description of the treatment processes:
a. Preliminary Treatment and Influent Pump Station: Preliminary 
treatment at the headworks consists of an inlet junction structure, bar 
screens, screenings conveyance, grit removal, and grit conveyance. The 
influent junction box collects flow from the Hemlock, Eastern, and Central 
Trunk Sewers as well as return flows from the OWRRF and AWPF. From 
there, flow is routed to two of six influent screen channels. Four of the screen 
channels have mechanical bar screens while the remaining two are 
equipped with manual bar screens. From there, flow is routed to one of two 
grit chambers to remove grit and other heavy material that is hauled to an 
offsite landfill for disposal. Finally, flow is gravity fed to the influent pump 
station wet well. The influent pump station includes six dry pit submersible 
pumps. During normal operations one or two of the six pumps are on duty.
b. Primary Treatment:  Raw wastewater from the headworks flows to four 
primary sedimentation basins for primary treatment. Each sedimentation 
basin is 105 feet in diameter and equipped with a sludge collector, sludge 



CITY OF OXNARD ORDER NO. R4-2024-0252 
OXNARD WATER RESOURCE RECOVERY FACILITY NPDES NO. CA0054097

ATTACHMENT F – FACT SHEET 
ADOPTED: 05/23/2024 F-6

pump, and surface scum removal mechanism. The primary treatment 
process includes facilities for adding ferric chloride and polymer to enhance 
sedimentation. Ferric chloride destabilizes the suspended particles in the 
primary influent wastewater to promote flocculation. The addition of polymer 
after floc formation produces a much larger floc, enhancing the settling of 
suspended solids in the primary clarifiers.
c. Secondary Treatment: The secondary treatment system removes organic 
material from primary effluent and is comprised of trickling filters (biotowers), 
activated sludge tanks (ASTs), and secondary sedimentation basins (SSTs). 
The primary effluent flows to an interstage pump station (IPS) where it is 
pumped by three pumps to the two existing biotowers. The larger biotower is 
140 feet in diameter while the smaller biotower is 100 feet in diameter. Flow 
from the biotowers re-enters the IPS and is then pumped by three interstage 
feed pumps to the ASTs. The OWRRF has two ASTs that can be operated in 
a step-feed configuration. Additionally, each AST has three channels that 
can be run in series or in parallel. Each pass has fixed fine bubble diffusers 
fed by five single-stage centrifugal blowers. Five centrifugal blowers supply 
air to the aeration basins to provide oxygen for the activated sludge 
microorganisms and mixing of the mixed liquor. Air drawn into the blowers is 
compressed, and then discharged through dedicated headers to the fine 
bubble diffusers.  Each of the three channels in the ASTs is 450 ft long with a 
surface water depth of 17 feet. 
Flow exiting the ASTs is collected in an effluent channel that flows to the 
SST inlet channel where the flow is directed to eighteen rectangular SSTs. 
Each SST has plastic flight and chain sludge collectors that send sludge to a 
centralized return activated sludge (RAS) pump station consisting of a wet 
well and four mixed flow pumps. Secondary effluent leaving the SSTs flows 
in the secondary effluent channel that runs along all eighteen SSTs. This 
secondary effluent then flows by gravity to the Chlorine Contact Tank (CCT) 
and/or to the Advanced Water Purification Facility (AWPF) lift pump station 
wet well. Flow exiting the SSTs can be diverted to the final effluent 
equalization basin (FEB). The FEB has a total capacity of 5 million gallons. 
Secondary effluent stored in the FEB is pumped by three vertical mixed flow 
pumps out of the FEB to the CCT. 
d. Effluent Disinfection: Secondary effluent leaving the SSTs and/or FEB 
flows by gravity through a 48-inch secondary effluent line that discharges to 
the CCT inlet. The CCT has two three-pass tanks. Each pass is 145 feet 
long. Sodium hypochlorite is applied at the SST effluent channel for 
disinfection. Dechlorination using sodium bisulfite is performed at the end of 
the CCT. Chlorine contact tanks slow the flow and allow time for disinfection 
to occur before the chlorine residual is removed by adding sodium bisulfite 
solution. The reaction between the chlorine residual and sodium bisulfite is 
essentially immediate. Secondary uses for sodium hypochlorite in the plant 



CITY OF OXNARD ORDER NO. R4-2024-0252 
OXNARD WATER RESOURCE RECOVERY FACILITY NPDES NO. CA0054097

ATTACHMENT F – FACT SHEET 
ADOPTED: 05/23/2024 F-7

include odor control at the influent manholes and at the secondary effluent 
feed tie-in to the AWPF.
e. Effluent Pump Station and Outfall: The effluent pump station and outfall 
dispose treated wastewater to the ocean. The system includes a primary 
motor driven pump ("Big Red") and three back-up pumps for emergencies 
and high flows. The backup pumps include two electric motor pumps and 
one engine driven pump. Final effluent is discharged into the Pacific Ocean 
offshore of Ormond Beach through a 6,800-foot, multi-port diffuser outfall. 
The outfall was constructed around 1963 and modified in 1978. It has a 
capacity of 50 MGD.
f. Oil and Grease Program:  Although the City is no longer providing oil & 
grease collection services, the City (Source Control) staff still conduct oil & 
grease inspection for all grease interceptors within the City collection area.  
Businesses are contracting with private haulers for oil & grease removal.
g. Solids Handling: The solids handling facilities at the OWRRF consist of 
two gravity thickeners for primary sludge thickening, two dissolved air 
flotation thickeners (DAFTs) for waste activated sludge (WAS) thickening, 
three anaerobic digesters, and four belt filter presses (BFPs) for dewatering.  
Primary sludge and scum is pumped from the primary clarifiers to the gravity 
thickeners. The primary sludge feed is combined at the thickener feed 
junction box and discharged to the thickener influent well. Polymer is added 
to this sludge stream. The purpose of the gravity thickeners is to reduce the 
liquid content in the primary sludge sent to the digesters. WAS from the 
secondary clarifiers is pumped from the RAS/WAS pump stations to the 
DAFTs where polymer is used to improve the separation of the solids from 
the liquid in the WAS flow. The DAFTs separate the solids from the liquid in 
the WAS flow by using fine air bubbles to float the sludge particles to the 
surface, where it is then scraped off. Volume reduction from WAS thickening 
benefits the sludge digestion and dewatering processes by reducing the 
volume of sludge to be processed, quantity of chemicals required for sludge 
conditioning, and amount of heat required for digestion. The thickened WAS 
solids and the thickened primary sludge are combined prior to entering the 
digesters. The combined thickened solids are preheated and pumped to the 
anaerobic digesters. Digester gas produced through the digestion process is 
used to run the three cogeneration engines. Digested solids are pumped to 
the solids dewatering facility where they are dewatered through four belt filter 
presses (BFP’s). Polymer is added to the digested sludge upstream of the 
BFPs to enhance dewatering. Dewatered sludge cake is conveyed to trucks 
for transport to an offsite landfill. The main purpose of anaerobic digestion is 
to biologically decompose organic material in primary and secondary scum 
and sludge to a stable form in compliance with regulatory requirements for 
final disposal. Anaerobic digestion also reduces the amount of solids to 
dewater, reduces the volume of sludge cake that is hauled to the landfill, 



CITY OF OXNARD ORDER NO. R4-2024-0252 
OXNARD WATER RESOURCE RECOVERY FACILITY NPDES NO. CA0054097

ATTACHMENT F – FACT SHEET 
ADOPTED: 05/23/2024 F-8

reduces pathogens in the sludge and produces digester gas that is high in 
methane and useful for fueling other equipment. The BFP system is 
designed to concentrate the anaerobically digested sludge from a solids 
content of less than 3 percent to a range of 18 to 20 percent.

2.1.3. Water Reclamation. Up to 8 MGD of the secondary-treated effluent from 
the OWRRF flows to the AWPF for advanced treatment that includes 
microfiltration (MF), reverse osmosis (RO), and ultraviolet/advanced 
oxidation process (UV/AOP) to produce up to 6.25 MGD recycled water. The 
treatment and use of recycled water from the AWPF is regulated under 
Order R4-2020-0051 (File No. 08-070). As previously mentioned, the AWPF 
permeate is permitted to be used for nonpotable uses and indirect potable 
reuse (Aquifer Storage and Recovery (ASR)), but ASR is not yet in 
operation. The MF backwash wastewater is returned to the OWRRF’s 
headworks, and up to 1.75 MGD RO brine is commingled with the OWRRF’s 
secondary-treated effluent and discharged to the Pacific Ocean. 

2.1.4. Pretreatment: The OWRRF has an industrial wastewater Pretreatment 
Program which is approved by USEPA and the Los Angeles Water Board.  
The City’s staff manages a pretreatment program that consists of 1,303 
nondomestic dischargers.  Forty-five of those dischargers are classified and 
permitted as Significant Industrial Users (SIU), and 12 of the SIUs are 
Categorical Industrial Users (CIU).  The City also regulates and regularly 
inspects nonsignificant nondomestic dischargers, including 2 groundwater 
remediation sites, 484 discharging auto shops, and 769 food service 
establishments.  The City issues temporary permits to groundwater 
remediation sites and inspects and samples them annually.  The auto shops 
and restaurants are permitted, inspected, and sampled yearly.  The City 
does not accept hauled waste at the publicly owned treatment works. 
The Naval Base Ventura County Point Mugu, the Naval Base Ventura 
County Port Hueneme, Channel Island Beach Community Services District, 
unincorporated areas of Ventura County El Rio and Nyeland Acres and the 
City of Oxnard (desalter brine) all discharge to the City’s wastewater 
treatment plant, and, with the nondomestic dischargers in this jurisdiction, 
are managed through the City’s pretreatment program.
The City’s Local Limits Evaluation Report dated June 2020 proposed new 
local limits that were approved by the City on October 7, 2021. The Los 
Angeles Water Board approved the pretreatment modifications on July 19, 
2021. The City also introduced non-substantial modifications to the mass-
based local limits for TDS and boron in 2022.

2.2. Discharge Points and Receiving Waters
After dechlorination, the secondary treated effluent is routed to a blending 
manifold and mixed with brine from the AWPF and is then discharged to the 



CITY OF OXNARD ORDER NO. R4-2024-0252 
OXNARD WATER RESOURCE RECOVERY FACILITY NPDES NO. CA0054097

ATTACHMENT F – FACT SHEET 
ADOPTED: 05/23/2024 F-9

Pacific Ocean through the City of Oxnard’s Ocean Outfall (Refer to the Flow 
Schematic, Attachment C).
2.2.1. Discharge Point 001

Discharge Point 001 is a four-foot diameter outfall terminating 
approximately 5,950 feet (including 1,016-foot diffuser section) offshore 
from the OWRRF at a depth of 50.5 feet below the ocean surface. The 
coordinates are Latitude 34.125333°N, Longitude 119.198306°W. 

2.2.2. Receiving Water
The receiving water (Pacific Ocean) off Ormond Beach for the OWRRF 
discharge is part of the open coastline of the Regional Water Board-
designated Ventura Coastal Watershed Management Area.

2.3. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data
Effluent limitations contained in the existing Order (Order R4-2018-0140) for 
discharges from Discharge Point 001 and representative monitoring data 
(Monitoring Locations EFF-001A and EFF-001B) from January 2018 to April 
2023 are included in Table F-2 below. 



CITY OF OXNARD 
OXNARD WATER RESOURCE RECOVERY FACILITY 

ORDER NO. R4-2024-0252
NPDES NO. CA0054097

ATTACHMENT F – FACT SHEET 
ADOPTED: 05/23/2024 F-10

Table F- 2. Effluent Limitations in Order Number R4-2018-0140 and Historical Monitoring Data at EFF-001A and EFF-001B

Parameter Units
Annual 

Average 
Effluent 

Limit

Average 
Monthly 
Effluent 

Limit

Average 
Weekly 
Effluent 

Limit

Maximum 
Daily Effluent 

Limit

Instantaneous 
Maximum Effluent 

Limit

Maximum 
Monthly 
Average 
Reported

Maximum 
Weekly 
Average 
Reported

Maximum 
Daily Average 

Reported

Instantaneous 
Maximum 
Reported

Notes

Biochemical Oxygen 
Demand 
(BOD520oC)

mg/L -- 30 45 -- -- 29 32 -- -- a

BOD520oC Removal % -- ≥85 -- -- -- 92.5 -- -- -- c

Total Suspended 
Solids (TSS)

mg/L -- 30 45 -- -- 12.7 14.8 -- -- a

TSS Removal % -- ≥85 -- -- -- 96.4 -- -- -- c

pH S.U. -- -- -- -- 6.0 - 9.0 -- -- -- 6.8 – 7.6 b

Oil and Grease mg/L -- 25 40 -- 75 12 34 -- 34 b

Settleable Solids mL/L -- 1.0 1.5 -- 3.0 0.1 0.1 -- 0.1 b

Temperature °F -- -- -- -- 100 -- -- -- 80.6 b

Turbidity NTU -- 75 100 -- 225 4.7 5.9 -- -- b

Chronic Toxicity Pass 
or Fail -- -- -- Pass -- -- -- Pass -- b

Gross Alpha pCi/L -- -- -- -- 15 8.34 b

Gross Beta pCi/L -- -- -- -- 50 54.3 b

Combined Radium 
226 and 228 pCi/L -- -- -- -- 5 1.67 b

Tritium pCi/L -- -- -- -- 20,000 -- -- -- -- b

Strontium 90 pCi/L -- -- -- -- 8 -- -- -- -- b